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12  X 1

5  X 1

11  X 1

Side R C

Top C

14  X 1

Side L C

 2  X 1

Bottom A

Bottom B

Back Cover C
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16  X 1

Back Support B

25  X 1

Back Cover D

Part List (N820P225162K)

13  X 1
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26  X 1 29  X 1

4

Drawer Face Drawer Back

27 X 1 28  X 1

Drawer Side Drawer Side

30 X 1

Drawer Support

Part List (N820P225162K)
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Part List (N820P225163K)

 6  X 1

Door L A Door R A

 7  X 1

5

22  X 1 23  X 1

Door L B Door R B

 8  X 210  X 1

LegBack Support A

17  X 1 19  X 1

18 X 1

Fixed Shelf Support

15  X 1

Rack Fixed Shelf

Top B



Assembly Instruction

6

 9  X 1

Back Cover A

Part List (N820P225163K)



 4  X 1  3  X 1

Side L A Side R A

20  X 1

21  X 1

Side L B

Side R B
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24  X 1
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Back Cover B

31  X 1

Drawer Cover

1  X 1

Top A

Part List (N820P225164K)



Assembly Instruction
Hardware List (N820P225162K)

No.

A

SHAPE DESCRIPTION

MINIFIX 16MM

Qty.

9Pcs

MINICAM 16MM

ALLEN KEY

DOWEL 8 X 30 MM

NAIL LEG 5/8

CAP WOOD SCREW M6 X 50 MM

HANDLE PLASTIC KNOB 9456 - CHAMPAGNE

HINGES  DV 09 (5/8)

CSK M3.5 X 16 MM

CROME PIPE 19 MM DIM = 674 MM

V TOP

SCREW CAP

NAIL

PAN HEAD M3.5 X 16 MM

DRAWER SLIDE CI DS 0912 - WH - AZUM - 300MM

CSK M4 X 32 MM

CSK M3.5 X 12 MM
CSK M3 X 12 MM

CSK M4 X 25 MM

MINI CAP

MINIFIX 5807 ( 12mm )

MINICAM 5574 ( 12mm )

WOOD DOWEL 6 X 30MM

B

D

E

H

F

V

J

K

L

M

N

P

I

R

O

T
U

C

W
X

Y

9Pcs

 1Pcs

62Pcs

 6Pcs

 2Pcs

12Pcs

60Pcs

37Pcs

 4Pcs

 1Pcs

70Pcs

8Pcs

1Set

9Pcs

4Pcs

1Pcs

2Pcs

 4Pcs

2Pcs

2Pcs

6Pcs

8

SCREW HANDLE M3.5 X 24 MMG  2Pcs

Q 4Pcs

L BRAKET PLASTICS 4Pcs
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No.

Z

SHAPE DESCRIPTION

MULTIPLE COMPUTER TRAILING TYPE C

Qty.

1Pcs

LIGHT MIRROR DECOR FROM - TAOBAOZ1 1Pcs

9

Hardware List (N820P225162K)



Assembly Instruction
Anti Tipping Hardware

No.

A

SHAPE DESCRIPTION

# 10 X 2.5 ''

Qty.

2Pcs

M4 X 38mm

WALL ANCHOR

ANGLE BRACKET

 M3.5 X 16mm

B

C

D

E

10

2Pcs

2Pcs

2Pcs

2Pcs



Assembly Instruction
Left Drawer Silde (Q)

Flat Shaped - Left

"L" Shaped - Left

Right Drawer Silde (Q)

"L" Shaped - Right

Flat Shaped - Right

11



Assembly Instruction
Step 1 E DOWEL 8 X 30 MM 62Pcs

12

E

10

8

8

4 3

14

13

16

18

5

2120

121917

2



Assembly Instruction
Step 2

13

SHOWN

A

A MINIFIX 16MM 9Pcs

Y

SHOWN

W

Step 3 Y WOOD DOWEL 6 X 30MM 6Pcs W MINIFIX 5807 ( 12mm ) 2PcsStep 4

27

28

30

26

11

11

17

19

19
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Step 5

14

K CAP WOOD SCREW M6 X 50 MM 6Pcs

K

D

4

3

 2

8

10

8



Assembly Instruction
Step 6

15

H

J

Q

Step 7

K CAP WOOD SCREW M6 X 50 MM 4Pcs

Q PAN HEAD M3.5 X 16 MM 4Pcs

H NAIL LEG 5/8 4Pcs

J NAIL 24Pcs

K

D 4

3

1

2

3

 2

 9

 9

N

S

N

x4

S L-BRACKET 4Pcs

N CSK M3.5 X 16 MM 16Pcs
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Step 8

16

1

2

3

O

P

I
O

1

FIRST HOLE

O

1

FIRST HOLE

K

D

Step 9

Q DRAWER SLIDE CI DS 0912 - WH - AZUM - 300MM 1 Set O CSK M3.5 X 12MM 2 Pcs

P CSK M3 X 12 MM 4 Pcs

K CAP WOOD SCREW M6 X 50 MM 2Pcs

5

14

14

12



Assembly Instruction
Step 10

17

K CAP WOOD SCREW M6 X 50 MM 1 Pcs

K

D

12

13

14

Step 11 K CAP WOOD SCREW M6 X 50 MM 4 Pcs

K

D

13

5

12

14



Assembly Instruction
Step 12

18

A MINIFIX 16MM 2Pcs

B MINICAM 16MM 2Pcs

B

ARROW

2

x2 D

TIGHTEN

3

SHOWN
A TO THE HOLE AS
B AND MINIFIX
FIX THE MINICAM 

LOCK

A

1

H NAIL LEG 5/8 2Pcs

H

11

14

12 5

13
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19

K

D

Step 13 K CAP WOOD SCREW M6 X 50 MM 6Pcs

11

1

4

3

2

14 5



Z

1

N

N

Z

2

Assembly Instruction

20

Step 14 Z MULTIPLE COMPUTER TRAILING TYPE C 1Pcs

PULL OUT THE PLUG
THROUGH HOLE AT PANEL NO 13

13

11

5

9

9

3

1

N CSK M3.5 X 16 MM 2Pcs



A

B

ARROW

1 2

x1

D

TIGHTEN

3

SHOWN
A TO THE HOLE AS
B AND MINIFIX
FIX THE MINICAM 

LOCK

Assembly Instruction
Step 15

21

A

1

B

ARROW

2

x2

D

TIGHTEN

3

SHOWN
A TO THE HOLE AS
B AND MINIFIX
FIX THE MINICAM 

LOCK

Step 16 A MINIFIX 16MM 2Pcs

B MINICAM 16MM 2Pcs

19

18

17

16

19

A MINIFIX 16MM 1Pcs

B MINICAM 16MM 1Pcs
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22

K

D

Step 17

K CAP WOOD SCREW M6 X 50 MM

17

19

20

21

10Pcs
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23

K

D

Step 18 K CAP WOOD SCREW M6 X 50 MM 4Pcs

15

20

21

17

19
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24

B

ARROW

2

x4 D

TIGHTEN

3

SHOWN
A TO THE HOLE AS
B AND MINIFIX
FIX THE MINICAM 

LOCK

A

1

Step 19

A MINIFIX 16MM 4Pcs

B MINICAM 16MM 4Pcs

M CSK M4 X 25 MM 1Pcs

M

15

17

21
193

20

11

5

4

1

2
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25

J

Step 20 J NAIL 36Pcs

 9
 9

1

15

21

24

25

13

16

5
3

11



Assembly Instruction
Step 21

26

W MINIFIX 5807 ( 12mm ) 2Pcs

X MINICAM 5574 ( 12mm ) 2Pcs

L CSK M4 X 32 MM 4Pcs

Step 22 O CSK M3.5 X 12MM 2Pcs

P CSK M3 X 12 MM 4 Pcs

I DRAWER SLIDE CI DS 0912 - WH - AZUM - 300MM 1 Set

W

X

ARROW

1

2

x2

SHOWN
A TO THE HOLE AS
B AND MINIFIX
FIX THE MINICAM 

LOCK TIGHTEN

3

27

29

28

30

26

28

31

29

31

27

28

29

L

P

O

P

I

28

26

30

31

29 27

27



ROLLER DRAWER SLIDE FOLLOW SIDE 
LEFT AND RIGHT 

SLIDE IN

Assembly Instruction
Step 23

27

T CROME PIPE 19 MM DIM = 674 MM 1Pcs

U V TOP 2Pcs

N CSK M3.5 X 16 MM 4Pcs

C MINI CAP 4Pcs

N

U

T

C

U

4

1

15

17

20

21

19

25

11

26

5

3

2



STEP 1 STEP 2

N

V

Assembly Instruction
Step 24

28

V HINGES  DV 09 (5/8) 12Pcs

N CSK M3.5 X 16 MM 24Pcs

V

V

V

V

V

V

V

V

 V

V

V

V

6

7

22

23



i ) ADJUST FOR BALANCE LEFT & RIGHT.
ii ) ADJUST FOR UP & DOWN.
iii ) ADJUST UNTIL BALANCE FOR FRONT & BACK. 

i

ii

iii

Assembly Instruction
Step 25

29

R SCREW CAP 9Pcs

V HINGES  DV 09 (5/8) 12Pcs N CSK M3.5 X 16 MM 24Pcs

G SCREW HANDLE M3.5 X 24 MM 2Pcs

N

V

ADJUST FOR PANEL NO. 6 AND 7
ADJUST FOR PANEL NO. 22 AND 23

R

G

G

G

6

7

4

1

15

17

20

21

23

22

11

5

3

F HANDLE PLASTIC KNOB 9456 2Pcs

F

F

19



NOT Provided

BACK PRODUCT

USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE
ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE

PAN HEAD M4 X 38 MM

1

1

1

1

WALL PLUG

CSK 3.5 X 16MM

G7 METAL L - BRACKET

D

C

B

A

FURNITURE TIPPING RESTRAINT

Serious or fatal injuries can occur from furniture tipping
over.To prevent the furniture from tipping over we
recommend that it is permanently fixed to the wall.

Wall fixings are not supplied with this product as different wall
materials require different types of fixing devices.
Please make sure you use fixings suitable for the walls in your home.

WALL

C

B
A

D


